

TIFI • Charlottenburger Allee 41 • 52068 Aachen • Germany

Rephouse (M)Sdn Bhd  
37, Jalan Jasmine 3, Bandar Bukit  
Beruntung, Selengor Darul Ehsan  
48300 RAWANG  
MALAYSIA

**Textiles & Flooring Institute GmbH**

Charlottenburger Allee 41 • 52068 Aachen • Germany  
Phone: +49 241 9679-00  
Fax: +49 241 9679-200  
E-mail: postmaster@tfi-online.de  
URL: www.tfi-online.de  
Amtsgericht Aachen HRB8157 • VAT No.: DE209411312  
Sparkasse Aachen • BIC: 390 500 00 • A/C: 1331222  
IBAN: DE2239050000001331222 • SWIFT: AACSD33  
Managing Director: Dr. Ernst Schröder

**Report No. 380287-02**

**Fire behaviour classification report according to EN 13501-1:2007**

**1 Introduction**

This fire behaviour classification report defines the classification of the construction product "Neoflex™ Natural Series Flooring" in accordance with the procedures according to EN 13501-1:2007.

**2 Procedure**

Trade name ..... Neoflex™ Natural Series Flooring  
Order by ..... Rephouse (M) Sdn Bhd  
Order of ..... 2008-02-18  
Your reference ..... Michiel M. Brinkers  
Test official at TFI ..... Dietmar Hermanns, extension -131



**5 Classification and application**

**5.1 Reference**

This classification is performed according to EN 13501-1:2007.

**5.2 Classification**

With regard to the fire behaviour the tested construction product is classified: **C<sub>fl</sub>**

Additionally, with regard to the smoke development the tested construction product is classified: **s1**

The tested construction product thus obtains following classification:

burning behaviour		smoke development			
C <sub>fl</sub>	-	s	1	i.e.	C <sub>fl</sub> -s1

**5.3 End-use application**

The classification is only valid for the construction product, as described under sections 2.,3. and 4., used as a horizontal floor covering installed on a mineral substrate according to EN 13238:2001, either using adhesives or not.

**6 Restrictions**

This classification report replaces neither a type-test report nor a product certification.

Aachen, 2008-03-20



Dr. Ernst Schröder

The present test report is established to the best of our knowledge. Only the entire report shall be reproduced. Under no circumstances, extracts shall be used. Furthermore, we apply the "General Terms and Conditions for the Execution of Contracts" of the Textiles & Flooring Institute GmbH, also with regard to the order execution.